

Jøtul I 570 FL					
Jøtul I 570 FL, cat no. 341314, BP					
BP= Sort lakk/Black Paint, GP= Grå lakk/Grey Paint UP= Ulakkert/Unpainted					
Pos. no.	Spareparts	Consist of pos.no:	Benevnelse	Description	Dim./Spec.
1	10185818		Skjøtestykke for ben	Leg exstension	Cast Iron min 5mm thickness
2	10328512		Ben jøtul I 570	Leg jøtul I 570	Cast Iron min 5mm thickness
3	10424512		Askerist	Ash tray	Cast Iron min 5mm thickness
4	10476592		Front	Front	Cast Iron min 5mm thickness
5			Dør	Door	Cast Iron min 5mm thickness
6	10476718		Bunn	Bottom	Cast Iron min 5mm thickness
7	10476812		Sidestykke, H	Side plate, R	Cast Iron min 5mm thickness
8	10476912		Sidestykke, V	Side plate, L	Cast Iron min 5mm thickness
9	10477012		Bakstykke	Rear plate	Cast Iron min 5mm thickness
10	10477118		Topp	Top	Cast Iron min 5mm thickness
11	10477212		Fyrbunn	Inner bottom	Cast Iron min 5mm thickness
12	10477350		Brennplate, Høyre	Burn plate, Right	Cast Iron min 5mm thickness
13	10477612		Røkklokke	Smoke bell	Cast Iron min 5mm thickness
14	10477718		Ventilsleide	Sliding valve	Cast Iron min 5mm thickness
15	10477850		Brennplate bakre	Burn plate rear	Cast Iron min 5mm thickness
16	10477950		Brennplate, Venstre	Burn plate, Left	Cast Iron min 5mm thickness
17	10478592		Bunnlist I 570	Bottom list I 570	Cast Iron min 5mm thickness
18	223467		Håndtak	Handle	Cast Iron min 5mm thickness
19	10479012		Kubbestopper	Log retainer	Cast Iron min 5mm thickness
20	10479112		Hvelv	Baffle	Cast Iron min 5mm thickness
21	10479312		Ledeplate	Exhaust deflector	Cast Iron min 5mm thickness
22	10479992		Spylebrem	Air deflector	Cast Iron min 5mm thickness
23	10483912		Deksel uteluft	Coverplate outside air	Cast Iron min 5mm thickness
24	10486512		Bunndeksel	Bottom cover	Cast Iron min 5mm thickness
25	116881		Skrue sekskant M10x35	Screw hex M10x35	M10X35
26	116913		Skrue senkhode innv6k M8x40	Screw flat inthex M8x40	M8X40
27	117099		Skrue sekskant med flens M6x25	Screw Hex cap flange M6x25	M6X25
28	117117		Skrue sekskant med flens M6x20	Screw Hex cap flange M6x20	M6X20
29	117130		Skrue sekskant med flens M6x12	Screw hex cap flange frame M6x12	M6x12
30	117435		Skrue senkhode innv6k M6x16	Screw flat inthex M6x16	M6X16

Jøtul I 570 FL					
Jøtul I 570 FL, cat no. 341314, BP					
BP= Sort lakk/Black Paint, GP= Grå lakk/Grey Paint UP= Ulakkert/Unpainted					
Pos. no.	Spareparts	Consist of pos.no:	Benevnelse	Description	Dim./Spec.
31	117835		Settskrue m spiss M6x20	Socket set screw w/cone M6x20	M6X20 DIN914
32	117868		Skrue senkhode innv6k M8x30	Screw flat inthex M8x30	M8X30
33	117876		Skrue sekskant med flens M6x25	Screw hex cap flange frame M6x25	M6x25
34	117877		Skrue sekskant med flens M8x30	Screw hex cap flange frame M8x30	M8x30
35	117880		Mutter sekskant M6 med flens	Nut hex cap flange M6	M6
36	117881		Mutter sekskant med flens M8	Nut hex cap flange M8	M8
37	117917		Skrue plate sekskant flens 4,2x13	Screw self drill flange 4,2x13	4,2x13 DIN 6928
38	118159		Låsemutter M5	Locking nut M5	M5 DIN 980 V8
39	118170		Skrue innv sekskant M6x6 linsehode	Screw Button head M6x6	M6X6
40			Pakning for røyktut Ø4,8 m lim	Gasket for flue outlet Ø4,8 w glue	PAKN LD 187-1 w/glue Ø4,8x1230
41	127075		Nagle Ø6x33mm svartkromatisert	Hinge Pin Ø6x33mm Black-Chromated	Steel
42			Pakning dør mot front	Gasket rope, door against front	LD 250 Ø 6,4x2400mm
43			Pakning front mot berennkammer	Gasket rope, front against burnchamber	LD 250 Ø 6,4x2500mm with glue
44			Pakning for glass	Gasket rope, for glass	LD 250 Ø 6,4x2200mm with glue
45			Pakning for spylebrem	Gasket rope, for air wash	LD 250 Ø 6,4x800mm with glue
46			Pakning for topp mot brennkammer	Gasket rope, for top against burnchamber	LD 250 Ø 6,4x2500mm with glue
47			Pakning bunndeksel	Gasket rope,base cover	LD 250 Ø 6,4x1100mm with glue
48	153299	1,2,25,27,36,	Ben komplett	Legs complete	Cast Iron min 5mm thickness
49	156948	5,29,40,43,45,56,59,64	Dør komplett u/glass	Door comp without glass	
50	222665		Hengsel I 500/I 570	Hinge I 500/I 570	Steel
51	222699		Pinne for beslag lås dør	Pin fittings lock door	Steel
52	222802		brakett for låsaksel	Bearing for locking axl	Steel
53	222802		brakett for låsaksel	Bearing for locking axl	Steel
54	222805		Låsekrok	Locking bar	
55	223158		Glass	Glass	Ceramic glass 4mm
56	223175		Ventilhendel opptenning	Valve handle, ignition	Steel
57	223192		Ventilhendel luftventil	Valve handle primary air	Steel
58	223193		Aksel lås dør komplett	Axel door complete	
59	223411		Beslag lås dør komplett	Fittings lock door complete	
60	223435		Holder opt ventil komplett	Holder ign air complete	Steel

			Jøtul I 570 FL		
			Jøtul I 570 FL, cat no. 341314, BP		
			BP= Sort lakk/Black Paint, GP= Grå lakk/Grey Paint UP= Ulakkert/Unpainted		
<i>Pos. no.</i>	<i>Spareparts</i>	<i>Consist of pos.no:</i>	<i>Benevnelse</i>	<i>Description</i>	<i>Dim./Spec.</i>
61	223455		Skjermplate under	Heat shield bottom	Alu zn Steel
62	223553		Skjermplate bak komplett	Heat shield rear complete	Alu zn Steel
63	223567		Glassklips til dørglass	Glass Clip for Door Glass	Stanless Steel
64	117118		Skrue for hengselist og låselist M6x16	Screw for hinge and locking bar M6x16	M6x16 DIN 6921
80	341245		Askeløsning komplett i 600	Ash solution com I 600	Steel 4mm
81			Pakningaskeløsning	Gasket rope,ash solution	LD 250 Ø 6, 4x1100mm with glue
90	361048		Dekorramme	Decorative panel	Steel 4mm
91	117147		Skrue sekskant M8x12	Screw hex M8x12	M8x12 DIN 558
					<i>Tegn.nr 900033-P02</i>